
TTWWOO--SSTTAAGGEE

HHYYDDRRAAUULLIICC  HHAANNDD  PPUUMMPP

FFoorrmm  NNoo..  11000000113388
PPaarrttss  LLiisstt  ffoorr::

33
34

54 47

32

34

7
8
9

52
24

31
33

34 43

40
10

11
42

12
46
13

1

45

45

48
50

49
51

18
20
15
1316

53
14

38

44 26 25
38 27

35
30

28
2936

23
21

22

17
37

1319
16

55
34

42

3931
5 6 2 4

3

41

SShheeeett  NNoo.. 11  ooff  11

RReevv  44 DDaattee::  1199  FFeebb  22000099

PP1199LL
PP1199LL--11332200

PP1199LL--11774400
PP1199LL--22000000

© 2009 SPX Corporation



PPaarrttss  LLiisstt,,    FFoorrmm  NNoo..  11000000113388,,    BBaacckk  sshheeeett  11  ooff  11

Refer to any operating instructions included with the product for detailed information about operation, 
testing, disassembly, reassembly, and preventive maintenance.

Items found in this parts list have been carefully tested and selected. TThheerreeffoorree::  UUssee  oonnllyy  ggeennuuiinnee
PPoowweerr  TTeeaamm  rreeppllaacceemmeenntt  ppaarrttss!!
Additional questions can be directed to our Technical Services Department.

Part numbers marked with an asterisk (*) are contained in Standard Repair Kit No. 3000179.

IItteemm PPaarrtt NNoo.. IItteemm PPaarrtt NNoo..
NNoo.. NNoo.. RReeqq’’dd DDeessccrriippttiioonn NNoo.. NNoo.. RReeqq’’dd DDeessccrriippttiioonn

1 22000000336600 1 Pump Body
2 *1100226655 1 O-Ring (-008)

Nitrile .31 x .18
3 22000000557777 1 Knob
4 2299778833 1 Stem
5 *1100330000 1 O-Ring (-906)

Nitrile .62 x .46
6 3344887711 1 Guide
7 22000000336611 1 Piston, 2-Speed
8 *1122118844 1 Washer,

Backup .38 x .25
9 *1122552222 1 O-Ring (-10)

Urethane .37 x .25
10 22000000337733 2 Screw, Valve Zinc

Plated (351952)
11 *1144887744 2 Washer, Copper

.70 x 50
12 *1100337788 2 Ball (3/8” Dia. Steel)
13 *1100337755 4 Ball (1/4” Dia. Steel)
14 22000000332211 1 Housing, Unloading Valve
15 *22000000332222 1 Bushing, Unloading Valve
16 *1166447711 2 Pin, Dowel (.13 x 1.00)
17 1100442277 1 Fitting
18 *221144999922 1 Washer,

Backup .24 x .13
19 *1100226644 1 O-Ring (-006)

Nitrile .25 x .12
20 *1100226677 1 O-Ring (-011)

Nitrile .43 x .31
21 *221155007755 1 Screen, Filter
22 *1122555577 1 O-Ring (-009)

Nitrile .34 x .21
23 22000000335566 1 Elbow 3/8 NPTF
24 1111112277 1 Fitting, Plug

(3/8 NPTF)
25 22000000336622 1 Rod, Tie 5/16-

18 UNC x 11.10”
26 22000000335533--11 1 Reservoir

2.275 x 2.55 x 10.25
27 22000000336633 1 Cap, End
28 335511224455 1 Cap, Filler
29 *1100227744 1 O-Ring (-115)

Nitrile .87 x .68

30 *1155227799 1 O-Ring (-12)
Nitrile 90D .50 x .37

31 22000000336666 2 Link
32 33000000116699 1 Handle Assembly
33 22000000336655 3 Pin, Pivot
34 *22000000336644 6 Ring, Retaining
35 225511990033 1 Nut, Hex Cap (5/16-18)
36 11000000113355 1 Decal, Warning
37 *1100444444 3 Spring, (.25 OD x

.41 x .02 WS)
38 *1100228855 2 O-Ring (-329)

Nitrile 70D 2.375 x 2.00
39 22000000335588 1 Screw 5/16-18 BHCS

1.25” Lg
40 *221155990077 2 Decal, Warning
41 11000000114433 1 Decal, Locking
42 22000000339922 1 Screw (10-32 x 1 5/8”)
43 225522887711 1 Nut, Acorn (10-32)
44 11000000113399 1 Decal, Tradename

Power Team
45 1155113300 2 Fitting, Plug

(1/16 PTF)
46 1144007700 2 Spring, Compression
47 *220055881122 1 O-Ring (-118)

Nitrile Buna N
48 *1100441199 1 Ball (.156” Dia)
49 *1122222233 1 Ball (.188” Dia)
50 *1100444455 1 Spring
51 1100551199 1 Screw, Set

(.250- 20 x .38)
52 22000000440022 1 Tubing
53 *22000000333300 1 Spring,

Unloading Valve
54 22000000332277 1 Plunger, Retractable
55 2211227788 1 Valve, Relief

10,000 psi (for P19L)
2211227788--1100 1 Valve, Relief (Adjustable to

1,320 psi for P19L-1320)
2211227788--1177 1 Valve, Relief

1,740 psi (for P19L-1740)
2211227788--2200 1 Valve, Relief

2,000 psi (for P19L-2000)
2211227788--4433 1 Valve Relief 

4,600 psi (P19L-4600)


